
 

 
 
 
 
 
 
 
 
 

SRF Project Plan 
City of Gladstone 
Wastewater Treatment Plant Improvements 
Vol. 1 (Report Body Only) 

April 7, 2021 

1211 Ludington St. 
Escanaba, MI 49829 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 i April 2021 

TABLE OF CONTENTS 

APPENDICES ............................................................................................................................................................................ v 

LIST OF TABLES ....................................................................................................................................................................... vii 

LIST OF FIGURES .................................................................................................................................................................... viii 
[...]
Ordovician and early Silurian periods when Michigan was covered in inland seas. Limestone was formed into flat, 

horizontal layers of rock, which can be seen very clearly on the banks of the Escanaba River where the soil has 

eroded to expose the bare rock. This type of landscape has thin to no soil and, as a result, sparse grassland 

vegetation. Often flooded in the spring, and affected by drought in the summer, alvars support a distinctive 

group of prairie-like plants. This stressed habitat can support a community of rare plants and animals, including 

species more commonly found on prairie grassland. Lichens and mosses are common while trees and shrubs are 

absent or severely stunted. 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 19 April 2021 

Figure 4: Topographic Map 

 
 

• Soils: USDA Natural Resource Conservation Service (NRCS) published their Soil Survey of Delta County. General 

soil classifications and estimated percentage of the service over which they survey show their dominance are: 

o Onaway-Ossineke fine sandy loams, moraine, 1 to 6 percent slopes. (2.5%) 

o Onaway-Ossineke fine sandy loams, drumline, 1 to 6 percent slopes. (1.1%) 

o Alluvial land.  (1.3%) 

o Au Gres sand, 0 to 3 percent slopes.  (2.0%) 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 20 April 2021 

o Carbondale, Lupton, and Rifle soils.  (8.3%) 

o Cathro and Tacoosh mucks.  (5.2%) 

o Charlevoix sandy loam 0 to 4 percent slopes.  (7.3%) 

o Croswell sand, 0 to 3 percent slopes. (1.8%) 

o Dawson and Greenwood peats. (3.1%) 

o Ensley muck, 0 to 2 percent slopes.  (6.2%) 

o Kalkaska sandy, 0 to 6 percent slopes.  (4.0%) 

o Kalkaska sandy, 6 to 15 percent slopes.  (3.8%) 

o Karlin sandy loam, 0 to 6 percent slopes.  (1.2%) 

o Kiva sandy loam, 0 to 6 percent slopes.  (1.2%) 

o Limestone rock land.  (2.1%) 

o Longrie sandy loam, 2 to 6 percent slopes.  (1.8%) 

o Nahma muck.  (2.4%) 

o Roscommon mucky loam sandy, 0 to 2 percent slopes.  (4.5%) 

o Rubicon sandy, 6 to 15 percent slopes.  (2.0%) 

o Summerville fine sandy loam, 0 to 4 percent slopes.  (2.3%) 

o Sundell fine sandy loam, 0 to 4 percent slopes.  (1.8%) 

o Tawas muck.  (7.3%) 

o Trenary fine sandy loam, 2 to 6 percent slopes.  (4.5%) 

 

• Agricultural Resources: There is no designated farmland within the City.  Refer to Appendix C, Part 5 –

Agricultural Resources.   

 

• Fauna and Flora: Limits of the proposed project areas are confined to the WWTP property which includes grass 

cover. In Appendix C, Part 10 - Michigan Natural Features Inventory states that although several rare species 

have been documented within 1.5 mi of the proposed activity, the occurrences are well away from the project 

site.  

 

• Climate:  Gladstone has a humid continental climate, described as an area with large seasonal temperature 

swings, warm and humid summers and cold to frigid winters with precipitation occurring somewhat regularly 

throughout the year. The climate in and around the City of Gladstone is heavily influenced by the proximity of 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 21 April 2021 

Lake Michigan. Gladstone is situated in a region with long, cold winters and relatively cool summers. The lakes 

help to keep summer temperatures cool and winter temperatures warmer than inland areas. The proximity of 

the lake also creates lake effect snow, although not as much as the northern part of the region due to both 

temperature differences and prevailing wind direction. The lake effect snow results from cool air masses moving 

over the relatively warm waters of the lake. When these air masses reach the cooler land areas, the moisture 

picked up from the lake is deposited as snow. The average annual temperature is 42ᵒF. The average high and 

low temperatures range from 25ᵒF and 7ᵒF in January, to 76ᵒF and 57ᵒF in July. The City receives approximately 

28.51 in. of rain per year, with the wettest month in September and the driest month in February. 

 

Land Use 

Several types of land use are found within the City of Gladstone.  Residential land use is generally single family dwellings 

with only occasional multiple units and mobile home park type settings.  Commercial land use is concentrated in the 

Delta Avenue corridor and 9th Street corridor in the City with typical small town other scattered commercial uses.  Light 

industrial/manufacturing is located in an industrial park in the bluff area on the east side of Highway M-35, west of the 

City. 

 

Gladstone’s downtown business area is its primary retail district and oldest area of the City.  The older residential area is 

below the bluff surrounding the downtown.  The main commercial districts are downtown and along the highway 

corridors.  The bluff area contains newer neighborhoods.  Gladstone’s eastern waterfront area is primarily a mix of 

residential and park/recreational land.  A large area of waterfront northeast of downtown is undeveloped.  Gladstone’s 

light industrial areas include the industrial park on the bluff, the railroad corridor below the bluff, and along the 

northern shore. 

 

Delta County has approximately 1,173 square mi of area, 211 mi of Great Lakes shoreline, 514 mi of rivers/streams, 

nearly 6,000 acres of inland lakes and ponds, and nearly 310,000 acres of public recreation land.  The vast majority of 

the land areas in Delta County are forested. Land use in the study area is a mixture of residential, commercial, industrial, 

open space district, civic/institutional, and transportation.  

 

Airways and Airports:  The Delta County Airport is 9.2 mi away from the Gladstone WWTP.  

The existing land use patterns are expected to remain stable, with development over the 20-year planning period 

generally following the City’s 2015 Master Plan Update (see Figure 5 and Figure 6). 

 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 22 April 2021 

Figure 5:  Land Use 

 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 23 April 2021 

Figure 6:  Zoning 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 24 April 2021 

Population 

For purposes of this study/report and effects on the City’s wastewater system size, operation, reliability, and capacity, 

population in the service area is projected to stabilize or slightly decrease (see Table 2).  This assumes the local economy 

does not experience significant changes and is based apparent census trending since 2010. 

 

Table 2:  Population 

Area 
1970 

(a) 

1980 

(a) 

1990 

(a) 

2000 

(a) 

2010 

(a) 

2020 

(b) 

2030 

(b) 

2040 

(b) 

         

City of Gladstone 5,237 4,533 4,565 5,042 4,973 4,860 4,850 4,840 

Masonville Township    1,877 1,734 1,730 1,720 1,710 

Brampton Township 377 1,113 1,142 1,090 1,050 1,050 1,040 1,040 

Escanaba Township 1,948 3,229 3,340 3,587 3,482 3,470 3,460 3,450 

Wells Township 4,003 5,181 5,159 5,044 4,885 4,870 4,860 4,850 

Delta County 35,924 38,947 37,780 38,520 37,069 36,960 36,850 36,740 

(a) – US Census for 1970 to 2010 

(b) – Estimated Approx. 0.3% drop per decade based on CUPPAD 2016 “Escanaba Master Plan” estimated 0.6% drop in Delta 

County from 2010 to 2040 

 

Economic Characteristics 

The economic conditions of the study area are primarily influenced by the paper processing industry (a paper mill in the 

nearby Escanaba/Wells Township), tourism, and recreation.  The area as a whole is ideally suited for these industries 

because of the Gladstone being centrally located in the Upper Peninsula and its shoreline.  The waterfront provides for 

boating, fishing, and other water related services. 

 

Gladstone’s extensive lakeshore includes a modern marina and large public park areas. Trunklines US‐2/41 and M‐35 

pass through the west-central portion of the City. The Canadian National railroad owns a major switching yard in the City 

limits and provides service within the City. 

 

The area’s major employers and their approximate number of employees is listed in Table 3 which follows. 
 

  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 25 April 2021 

Table 3:  Major Employers  

Employer # of Employees 
Gladstone Schools 148 

Canadian National RR 82 

VanAire, Inc. 73 

Besse Forest Products Group 60 

US Forest Service 50 

First Bank 49 

City of Gladstone 36 

Lakeview (Seniors) 29 

Marble Arms 26 

Bay Bank 24 

Independent Machine 23 

Pardon Industries 18 

USDA Service Center 18 

Alger Delta Electric Co-Op 13 
 

Existing Facilities 

Treatment Facilities 

Gladstone began providing municipal sewer service to its residents in the early 1900s with the first iteration of the 

current treatment plant constructed in 1954. A major upgrade to RBC Secondary treatment came in 1972. 

 

The wastewater system serves approximately 2,222 customers (2,050 City and 172 Masonville Township).  The current 

service area covers approximately 4.1 square miles (3.0 City of Gladstone and 1.1 Masonville Twp.). 

 

A diagram of the existing WWTP facility site can be found in Figure 7 on the following page.  

 
  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 26 April 2021 

Figure 7:  Existing WWTP Facility Site 

 
 
 

Secondary 
Digester 

Chlorine 
Contact 

 

Final 
Tanks 

Outfall 

Sludge 
Storage 

  

Manual Screen 
and Grit 

 
Garage 

Primary 
Digester 

Primary 
 

Rotating 
Biological 

 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 27 April 2021 

The WWTP processes are summarized in Table 4 which follows, while detailed process descriptions and a construction 

history follow. 

 

Major treatment unit process design and operating criteria were evaluated and compared to standard industry 

references and recommended design criteria. Comparisons included 2014 Ten State Standards for Wastewater and 

Water Environment Federation Manual of Practice MOP-8. The Process Evaluation Spreadsheet is included with this 

report as Appendix A. 

 
Table 4:  Wastewater Treatment Plant 

Process Summary Description 

Design Flow 

1.0 MGD average day 
2.8 MGD maximum day flow 
3.0 MGD existing, 3.5 MGD future peak hour flow, 4.2 MGD 
25-Year, 24-hour peak hydraulic rate 

Screening One manually raked bar screen 

Raw Sewage Pumping Three 1,000 gpm non-clog centrifugal sewage pumps (2.5 
MGD firm capacity) 

Flow Measurement 6” Parshall Flume 

Grit Removal Single channel, manually cleaned grit system 
Tank is 19’ W x 22’ L x 2’ operating depth 

Primary Settling Single clarifier at 14’ W x 68’ L x 11’ D 

Secondary Treatment Six rotating biological contactors and two 14’W x 58’8”L x 
10’D Final Settling Tanks 

Chlorination Chlorine gas with 22’ W x 31’10” L x 6’2” D contact tank 

Chemical Feed Alum and polymer for phosphorus removal 

Outfall/Discharge 800’ of 16” gravity sewer 

SCADA Active but aging relay based analog SCADA system 

Biosolids Management 
One primary digester (35’ diameter x 17’6” depth), one 

secondary digester (35’ diameter x 17’6” depth), and one 
storage tank (500,000 gal) 

 
  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 28 April 2021 

 

Process Additional Narrative Summary 

Peak Flow to the WWTP 

Evaluations of the Gladstone WWTP and its processes have 
prepared for a maximum hour wet weather flow of 3.5 MGD 
based on historic records and with an allowance for future 
tributary flows. The 25-year, 24-hour flow is 4.2 MGD 
 

Screening 
Raw Sewage is screened of larger solids by one manually 
raked bar screen at the inlet point of the 16-inch interceptor 
sewer.  

Raw Sewage Pumping 
Sewage to the WWTP passes through a coarse manual bars 
screen and enters the wet well for the Raw Sewage Pumps 
(Previously named the Primary Influent Pumps).  

Flow Measurement Existing 6-inch Parshall Flume. 

Grit Removal The Existing manually cleaned, constant velocity grit removal 
channel.   

Primary Settling Only one primary settling tank serves the WWTP. 

Rotating Biological 
Contactors (RBCs) 

The existing RBC system performs well under current 
conditions. The average flow and loading during the 2014 to 
2018 period of record analyzed for this study had an average 
flow of 0.66 MGD, with an average influent BOD 
concentration of 156 mg/L. The original Basis of Design used 
1.0 MGD with 210 mg/L BOD. Under these more stringent 
conditions, and at winter time wastewater temperature 
conditions, an additional train of RBCs would be 
recommended to ensure consistently reliable treatment. 

Chlorination 
Evaluations within this report recommend that continued 
feed of chlorine gas is the most reliable and cost effective 
means of effluent disinfection.  

Chemical Feed 

Existing facilities for feeding alum and polymer for 
phosphorus removal continue to provide good service 
however significant improvements are needed to 
incorporate modern feed technology and metering accuracy.   

Primary Effluent Pumps 
Two Primary Effluent Pumps receive flow from the RBC 
process and pump to the Final Settling Tanks. Replacement 
of the Pumps due to age is recommended. 

Electrical Upgrade 

The WWTP Secondary 480 Volt, Three Phase feed with MCC-
A and MCC-B is located adjacent to the current lab. This area 
will be isolated from the Primary/RBC tank area and upgrade 
to provide sufficient service capacity for WWTP 
improvements. 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 29 April 2021 

Process Additional Narrative Summary 

Digester Gas Dual Fired 
Boiler 

Methane gas formed in the anaerobic digester is burned to 
provide heating energy for the digestion process.   

SCADA The existing WWTP has a relay based analogue control and 
monitoring system. 

Primary Digester Mixing 
The existing digester gas draft-tube mixing system will 
require complete rehabilitation or replacement because of 
age.   

Digester Gas Dual Fired 
Boiler 

Methane gas formed in the anaerobic digester is burned to 
provide heating energy for the digestion process. 

Secondary Digester 
Floating Cover 
Replacement 

Methane gas formed in the primary anaerobic sludge 
digester is captured and stored by the floating cover on the 
secondary digester. 

Normal Asset Upgrades 
Recommended maintenance and potential improvements to 
these existing assets will be included in the final asset field 
inventory under the SAW asset management program. 

 

Peak Flow to the WWTP:  

Evaluations of the Gladstone WWTP and its processes have prepared for a peak 25yr/24hr wet weather hydraulic flow of 

4.2 MGD based on historic records, modeling, and with an allowance for future tributary flows. This compares to an 

original peak design flow of 2.5 MGD. The existing average annual flow is 0.66 MGD compared to an original design 

capacity of 1.0 MGD. Because Gladstone exceeds maximum I/I guidelines of the State of Michigan, it was necessary to 

complete an I/I Study and perhaps a future Sewer System Evaluation Study (SSES) to make a final recommendation as to 

design peak flows. It will ultimately be necessary for the facility to accept and treat the 25-year, 24-hour hydraulic peak 

of 4.2 MGD as developed in the Gladstone I/I Report completed in 2019. 

 

Screening:   

Raw Sewage entering the plant is first routed through a coarse, manually raked bar screen. The bar screen has one-inch 

clear spacing and is designed to overflow the sides if the upstream water level surcharges approximately 18 in. above 

the top of the influent sewer pipe. Gladstone is not aware of basement flooding resulting from surcharging of the 

screen. 

  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 30 April 2021 

Raw Sewage Pumps:   

Screened sewage enters the wet well and is lifted by three, 1000 gpm vertical, non-clog centrifugal sewage pumps. All 

were installed in 1972 and have received as-needed maintenance and rehabilitation. Normal maintenance has been 

performed and pumps are old but in reliable condition. Variable speed drives were installed in 2017. It is estimated that 
[...]
  Purchase of Capacity          $    1,000,000 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 61 April 2021 

  Total Construction Cost     $ 18,778,000 

  Total Capital Cost     $ 26,424,000 

 

  Assumed Escanaba User Rate Multiplier   1.2 

  Assumed Billable Wastewater Flow   10.8 MGal/Month 

  Estimated Monthly O&M to Escanaba   $ 45,000 

  Gladstone Collection System O&M   $ 175,000 

  Total Annual Regional O&M    $ 715,000 

 

  Total Present Worth of Regional Alternative:  $ 32,707,000 

 

Construct New WWTP at Present or New Site 

Planning in the SAW asset management process and discussion leading up to this report have proposed very significant 

WWTP improvements to modernize and sustain reliability of the existing facility. With the large capital investment in an 

older facility, it is natural to consider the cost of a new WWTP at the existing location or at a new site. The current site 

area is inadequate for an essentially new WWTP while maintaining service in the existing facility. A new site would 

require a new NPDES permit. Construction on any site would also involve demolition of the existing unused plant 

components. 

 

The principal alternative discussed below is assumed to be the most cost effective approach to accomplish the scope of 

improvements recommended for Gladstone.  However, because the potential total upgrade is a significant sum of 

money it was necessary to verify that a significant process change or entirely new plant was not cost effective. 

 
Analysis of Principal Alternatives 

Follow is the evaluation of most feasible alternatives for improving the Gladstone WWTP 
 
Description of Principal Alternatives 

 
1) Alternate 1 - Improvements to Existing WWTP 

Alternative 1 is based on the 1998 WWTP Report by McNamee, Porter, and Seeley, Inc. and essentially involves 

upgrading of the existing treatment unit processes with addition of general improvements.  This alternative relies on 

older proven technology which has been effective in Gladstone since 1974. Best available insights as to future NPDES 

provisions suggest that RBC treatment along will remain adequate for many years.  Following is a list of improvements 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 62 April 2021 

included in Alternative 1. 

• Construction of a New Administration Building 

• Raw Sewage Pumping Improvements 

• Construction of New Fine Screening and Grit Removal Facilities 

• A Second New Primary Settling Tank 

• Upgrade of Six Existing RBC shafts 

• New RBC Treatment Train in Building 

• One New Final Settling Tank 

• Improvement to Hydraulic Design Capacity 

• Anaerobic Digester Improvements 

• SCADA Improvements 

• A package of miscellaneous facility improvements common to all evaluation alternatives 

 

Screening and Grit Removal Area 
The WWTP currently has a one-inch manually raked coarse screen and constant velocity grit removal channel with 

manually shoveled grit removal. Both fall very short of the technologies needed today to efficiently operate a 

wastewater treatment plant to minimized O&M costs and ultimately costs to the public. This report recommends 

improvements to add automatically raked fine screening to remove solids larger than 4 or 6 mm (1/4 or 3/8-inch) and to 

add automatic vortex type grit removal. Finer screening and more efficient grit removal will extend the life of 

downstream equipment and reduce overall WWTP maintenance. These processes are standard on nearly all small, 

medium and large WWTPs today.  

  

Four options for screening and grit removal using different layouts and equipment were considered for Gladstone as 

described below. Each utilized vortex type grit removal which is efficient and very cost effective in small to medium sized 

plants. Fine screening equipment evaluated varied from automated in-manhole screening to inclined rake bar screening 

equipment with washer/compactors. The following specific options were compared: 

1. No Action 

2. Vertical Screen located in manhole with Vortex Grit Removal Installed in new location downstream of Primary 

Effluent Pumping. 

3. Inclined Basket Type Screen with integral solids washing and dewatering. The screen would be located in the 

existing grit channel area and vortex grit removal would be located in new structure to the west. 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 63 April 2021 

4. Inclined bar type screen with separate washer compactor and Vortex Grit Removal installed in compact new 

screen/grit garage west of the existing headworks. 

5. Similar to Option 3 but involving additional hydraulic and equipment provision along with increased building 

space to more conveniently accommodate future expansion. 

 

During initial selection it was felt that automated screening in a new manhole (Option 1) was not as reliable and trouble 

free as other options. This was not included in the economic analysis. 

 

Option 2 included vortex removal very similar to other options, but utilized the existing headworks area to install a 

Rotomat type inclined screw screen to reduce footprint and save money. This equipment would reduce the area of the 

exterior garage needs, but the screening equipment is much less robust and provides less dewatering capacity for 

screenings than other available types. It does allow for rotating the screen basket out of the flow channel for 

maintenance. 

 

Options 3 provide for new automatic inclined bar screening, with separate washing and compacting of screenings.  A 

single screen with bypass and vortex grit system would be located in a new screen/grit garage west of the existing 

headworks area. 

 

Finally, Option 4 is similar to Option 3 but allows more space for future provisions in the new Screen/Grit Garage. Table 

10 summarizes a present worth analysis conducted of Options 2 through 4. The present worth was found using the 2020 

real discount rate of 0.3% for a 20-year planning period.  Evaluation was conducted in 2019 dollars. 

 

Table 10:  Present Worth Analysis of Screen and Grit Options 

 Option 2 
Basket Screen 

Option 3 
Bar Screen W W/C 

Minimum 

Option 4 
Bar Screen W W/C 

Optimum 

Capital Costs $1,782,000 $2,268,000 $2,414,000 

Annual O&M Costs $36,610 $37,520 $37,520 

Salvage Value $389,000 $529,000 $363,000 

Present Worth of O&M $710,000 $728,000 $728,000 

Present Worth of Salvage Value $367,000 $499,000 $342,000 

Total Present Worth $2,125,000 $2,497,000 $2,800,000 
 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 64 April 2021 

The above layout options and costs were discussed at the July 2017 City/C2AE work session, followed by multiple 

conceptual versions of Screen/Grit with Administration Building layouts. Effort was put forth considering ways to install 

fines screening prior to the Existing Primary Effluent or Raw Sewage Pumps. The drop in hydraulic grade line needed to 

accommodate upstream screening and grit removal left too little available control depth in the existing pump wet well.  

The Screen/Grit Garage is located along the west building wall in a more southerly location to allow room for the 

proposed Administration Building to be constructed to the north to shield the headworks from public view.  The 

recommended alternative is Option 3. 

 

RBC and Final Clarifier Improvements  
As indicated in the previous assessment section, the existing RBCs perform acceptably under present circumstances as 

represented by the monthly operating records for 2014 to 2017. However, the existing Final Clarifiers are undersized for 

peak flows according to the Ten States Standards criteria generally employed by EGLE to analyze WWTP facilities. 

 

The original Basis of Design for the RBCs was an average flow of 1.0 MGD with an influent BOD of 210 mg/L. The 

system’s reliability under this loading, coupled with the winter time minimum influent wastewater temperatures is 

suspect. In addition, manufacturers of RBC systems generally recommend that a 10% safety factor be applied to the 

media surface area to allow for unanticipated fluctuations in loading. This was not taken into account in this report’s 

performance estimates. 

 

To equip the Gladstone WWTP to provide reliable cold weather treatment at the original design conditions would 

require an additional train of three shafts to operate in parallel with the existing equipment, and one additional 

comparably sized clarifier. 

 

2) Alternate 2 – Rotating Belt Filter Primary Treatment with RBC Secondary Treatment 

Alternative 2 is based on utilizing Rotating Belt Filters (RBF), a newer innovative technology, to replace Primary Settling. 

The objective is to provide effective primary separation while eliminating the high cost of enclosed primary settling 

basins and sludge collection mechanisms, and to reduce the required robustness of a headworks facility.  To protect the 

RBF unit a coarse screen shall be installed upstream of the RBF units.  Primary solids removed on the RBF will be handled 

as described later in this report.   

 

Three new RBF units will be installed in a new building located west of the current headworks and south of the proposed 

Administration Building. RBF Primary Treatment would be proceeded by pre-screening with an automatic inclined drum 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 65 April 2021 

screen removing solids larger than 12 mm. The screening process will be enclosed. The following improvements 

proposed for Alternative 1 are also included in Alternative 2: 

• Construction of a New Administration Building 

• Raw Sewage Pumping Improvements 

• Upgrade of Six Existing RBC Shafts 

• New RBC Treatment Train in Building 

• One New Final Settling Tank 

• Improvement to Hydraulic Design Capacity 

• Anaerobic Digester Improvements 

• SCADA Improvements 

• Package of miscellaneous facility improvements common to all evaluation alternatives  

 

3) Alternate 3 - New Oxidation Ditch 

Alternative 3 includes a new Extended Aeration Oxidation Ditch secondary treatment process to replace current Primary 

Clarification and RBCs.  Application of Oxidation Ditches on the current small site would be very difficult; however, but it 

was felt possible though final layout may not be ideal.  Environmental and Floodplain issues were discussed with EGLE.  

The existing anaerobic digesters would be converted to Aerobic Digesters for processing the waste activated sludge. Full 

Land Application would be used for Biosolids Handling.  Because the location of the existing final settling tank was 

considered necessary to locating the Oxidation Ditch it was proposed that two new circular Final Settling Tanks be 

constructed with optimum settling depths for activated sludge. A combined waste and recycle activated sludge pump 

station will be included. Other improvements include, which are common to all options, are:  

• Construction of a new Administration Building 

• Raw Sewage Pumping Improvements 

• Improvement to Hydraulic Design Capacity 

• SCADA Improvements 

• Package of miscellaneous facility improvements common to all evaluation alternatives 

 

4) Alternate 4 – Rotating Belt Filter Primary Treatment with Moving Bed Bioreactor Secondary Treatment 

Alternative 4 utilizes Rotating Belt Filter (RBF) Primary Treatment as a cost effective substitute to conventional Primary 

Settling (as in Alternate 2).  Moving Bed Bioreactors (MBBRs) are used as an upcoming fixed film secondary process to 

reduce mechanical maintenance requirements potentially associated with RBCs.  MBBR treatment is relatively new, but 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 66 April 2021 

this process is recently approved in Michigan by EGLE.  MBBR will be a mostly fixed film process involving submerged 

media to grow desired bacteria and fine coarse bubble aeration to provide oxygen to reduce waste.  MBBR tanks will be 

exposed and located south of the existing RBC Building.  With MBBR treatment it will be possible to install RBF units in 

the space current occupied by RBCs within the existing building.  It is proposed that RBF pre-screening be installed in the 

existing headworks area.  Under the options Biosolids handling will use Anaerobic Digestion as exists today with full Land 

Application of waste solids.  Other improvements are as discussed for Option 2. 

 

5) Alternate 5 – Conventional Primary Clarifier with Moving Bed Bioreactor Secondary Treatment 

Alternative 5 combines components from Alternatives 1 and 4, combining more traditional primary treatment while 

replacing the aging RBC units with more modern MBBR secondary treatment.  The following list depicts improvements 

and/or modifications to be made to the WWTP.  

• Construction of a New Administration Building 

• Raw Sewage Pumping Improvements 

• Construction of New Fine Screening and Grit Removal Facilities 

• A Second New Primary Settling Tank 

• MBBR Secondary Treatment 

• One New Final Settling Tank 

• Improvement to Hydraulic Design Capacity 

• Anaerobic Digester Improvements 

• SCADA Improvements 

• A package of miscellaneous facility improvements common to all evaluation alternatives 

 

Description and Evaluation of Supporting Improvements Common to Alternatives 1 Through 5 

 

Administration Building 
Wastewater Treatment today requires administrative space for laboratory analysis; facilities control and operations; 

administrative office space for coordination and paperwork; a combined meeting/training/ and breakroom; restroom 

and shower facilities; storage for office, lab, and general materials; and sampling at a minimum. In some cases, control 

areas can be combined with the laboratory, but it has generally been found useful to separate the Superintendent’s 

office, and break room from other areas. 

 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 67 April 2021 

In Gladstone, the administrative space in total is approximately 500 square feet (sf) within the existing Primary and RBC 

area. A door separates the hazardous primary settling area from the laboratory and administrative space. The laboratory 

and administrative area does not meet the current Ten State Standards. Since the 1998 WWTP Study staff has planned 

for new administrative space. In 2010, a new storage garage was built and temporary administrative space was assigned 

within that building. It is recommended that the 1998 plan for new administration building be implemented with the 

next WWTP upgrade. 

 

Administrative space allocation from 1998 were reviewed along with space allowance at other Upper Peninsula plants.  

A work session with Gladstone wastewater staff and C2AE wastewater engineers/architects was held in mid-2018.  

Revised space allocations were proposed in an effort to eliminate little-used space and reduce project costs. Table 11 

below lists the areas assigned for development of initial layouts. The total proposed Administration space is 2,400 sf. 

 

Table 11:  Recommended Administrative Space Allowances 

Description Area (sf) 

Entry 100 

Laboratory 600 

Control Area 150 

Administrative Office 200 

Training and Break Room 350 

Shower Room 150 

Restroom 150 

Storage 300 

Common/Corridor 400 
 

Biosolids Handling 
The following options for Biosolids Handling and Disposal at Gladstone were developed and evaluated.   Variations or 

differences in Biosolids alternates were based on feasible technologies, cost effective operation, and specific 

wastewater stream unit process being considered. Although the City is aware of emerging contaminants and developing 

PFOA/PFAS/PFOS regulations, no additional criteria were utilized in this evaluation beyond the known characteristics of 

conventional treatments. Based on Statewide sampling of Michigan WWTPs in 2018, it is felt by the regulatory 
[...]
9. Operation & Maintenance:  This category is based on the estimated system operation and maintenance 

needs for each alternative. 

10. Water Quality:  Water quality is based on the ability of each alternative to protect existing ground and 

surface waters. 

11. Emergency Redundancy:  The ability of an alternative to provide treatment redundancy for emergencies. 

12. Probability of Success:  Probability that a given alternative would be followed through and solve system 

deficiencies. 

  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 88 April 2021 

SELECTED ALTERNATIVE 

 
Relevant Design Parameters 

Overall WWTP Improvement Recommended Alternative 

The recommended alternative is No. 5 as described under Analysis of Alternatives with costs as summarized in Table 13 

on Page 74.  Note that the total present worth value of the project is slightly higher than the Alternative 1, but within the 

error of engineering evaluations.  Due to intensive maintenance of RBC shafts within Alternative 1 and2, Alternative 5 is 

the selected Alternative.  

 

The recommended treatment option for Gladstone is Alternative 5 which includes: 

• Installation of Three New Raw Sewage Pumps 

• Headworks complete, consisting of Automatic Fine Screening and Vortex Grit Removal 

• Additional Primary Settling Tank, Covered 

• Installation of a new Moving Bed Bioreactor (MBBR) fixed film secondary treatment process 

• Addition of One New Final Settling Tank with Secondary Effluent piping improvements. 

• Rehabilitation of the Existing Primary and Secondary Anaerobic Digesters 

• Construction of a new Administration Building 

• General WWTP improvements to promote reliability, sustainability, and energy efficiency 

 

A conceptual site plan of improvements is provided on the following page in Figure 12 and of the administration building 

in Figure 13. 

 
 
 



AP
PR

OV
ED

 BY
:

DE
SIG

NE
D B

Y:

CH
EC

KE
D B

Y:

- -

-

PL
OT

TE
D B

Y:
DE

RO
UIN

, JI
LL  3

/3/
20

21
 8:

39
 AM

N:\
20

21
\21

00
88

_G
lad

sto
ne

WW
Std

y\D
raw

ing
s\S

he
ets

\1 
 PR

OP
OS

ED
 W

WT
P S

ITE
 IM

PR
OV

EM
EN

TS
.dw

g
 - 1

  P
RO

PO
SE

D W
WT

P S
ITE

 IM
PR

OV
EM

EN
TS

C2
AE

.ST
AN

DA
RD

.ST
B

W
E 

RE
CY

CL
E

SHEET

REVISIONS

www.c2ae.com

ar
ch

ite
ct

ur
e 

 · 
 e

ng
in

ee
rin

g

REV DESCRIPTION DATE

PROJ. #:

DATE:

PROJ. #: 210088

PR
EL

IM
IN

AR
Y

DE
LT

A 
CO

UN
TY

, M
IC

HI
GA

N

CI
TY

 O
F 

GL
AD

ST
ON

E,
 M

IC
HI

GA
N

W
W

TP
 S

RF
 P

RO
JE

CT
 P

LA
N

MARCH 2021

1

----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----

PR
OP

OS
ED

 W
W

TP
 S

IT
E

IM
PR

OV
EM

EN
TS

FI
GU

RE
 12

AutoCAD SHX Text
EX. COARSE BAR RACK

AutoCAD SHX Text
SCREEN WASTE DISPOSAL AREA

AutoCAD SHX Text
BAY DE NOC

AutoCAD SHX Text
SLUDGE STORAGE TANK NO.1

AutoCAD SHX Text
CHLORINE CONTACT TANK

AutoCAD SHX Text
SLUDGE STORAGE TANK NO.2

AutoCAD SHX Text
SECONDARY DIGESTER

AutoCAD SHX Text
PROPOSED ADMINISTRATION BUILDING

AutoCAD SHX Text
PRIMARY DIGESTER

AutoCAD SHX Text
BAR RACK ACCESS CORRIDOR

AutoCAD SHX Text
BIT.  DRIVE

AutoCAD SHX Text
PRIMARY SETTLING TANK NO.2

AutoCAD SHX Text
EXISTING SERVICE BUILDING

AutoCAD SHX Text
HEADWORKS

AutoCAD SHX Text
MINNEAPOLIS AVENUE

AutoCAD SHX Text
GARAGE

AutoCAD SHX Text
TANK NO.1

AutoCAD SHX Text
TANK NO.2

AutoCAD SHX Text
MBBR TANKS

AutoCAD SHX Text
FINAL SETTLING TANK

AutoCAD SHX Text
CLARIFIER NO.3

AutoCAD SHX Text
CLARIFIER NO.2

AutoCAD SHX Text
CLARIFIER NO.1

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
PROPOSED IMPROVEMENTS

AutoCAD SHX Text
LEGEND



AP
PR

OV
ED

 BY
:

DE
SIG

NE
D B

Y:

CH
EC

KE
D B

Y:

- -

-

PL
OT

TE
D B

Y:
DE

RO
UIN

, JI
LL  3

/3/
20

21
 4:

06
 PM

N:\
20

21
\21

00
88

_G
lad

sto
ne

WW
Std

y\D
raw

ing
s\S

he
ets

\1 
PR

OP
OS

ED
 W

WT
P A

DM
INI

ST
RA

TIO
N B

UIL
DIN

G &
 SC

RE
EN

ING
.dw

g
 - 1

 PR
OP

OS
ED

 W
WT

P A
DM

INI
ST

RA
TIO

N B
UIL

DIN
G &

 SC
RE

EN
ING

C2
AE

.ST
AN

DA
RD

.ST
B

W
E 

RE
CY

CL
E

SHEET

REVISIONS

www.c2ae.com

ar
ch

ite
ct

ur
e 

 · 
 e

ng
in

ee
rin

g

REV DESCRIPTION DATE

PROJ. #:

DATE:

PROJ. #: 210088

PR
EL

IM
IN

AR
Y

DE
LT

A 
CO

UN
TY

, M
IC

HI
GA

N

CI
TY

 O
F 

GL
AD

ST
ON

E,
 M

IC
HI

GA
N

W
W

TP
 S

RF
 P

RO
JE

CT
 P

LA
N

MARCH 2021

1

----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----

PR
OP

OS
ED

 W
W

TP
AD

MI
NI

ST
RA

TI
ON

 B
UI

LD
IN

G 
&

SC
RE

EN
IN

G

FI
GU

RE
 13

AutoCAD SHX Text
LABORATORY F.F. 586.5±

AutoCAD SHX Text
WS 590.00±BOT/CHANNEL 588.50 T/GRT 592.50

AutoCAD SHX Text
WS 580.17±CHANNEL 579.00

AutoCAD SHX Text
BREAK ROOM

AutoCAD SHX Text
OFFICE 

AutoCAD SHX Text
STORAGE

AutoCAD SHX Text
JANITOR'S CLOSET

AutoCAD SHX Text
SCALE:  3/32" = 1'-0" 

AutoCAD SHX Text
EX. 16" RAW SEWAGE

AutoCAD SHX Text
ADMINISTRATION  BUILDING 

AutoCAD SHX Text
MAIN ENTRANCE

AutoCAD SHX Text
COARSE SCREEN

AutoCAD SHX Text
EXISTING LABORATORY AND CONTROL ROOM

AutoCAD SHX Text
EXISTING PRIMARY AND RBC TREATMENT AREA

AutoCAD SHX Text
ACCESS CORRIDOR

AutoCAD SHX Text
FINE SCREEN

AutoCAD SHX Text
BIN

AutoCAD SHX Text
BIN

AutoCAD SHX Text
GRIT  WASHER/CLASSIFIER

AutoCAD SHX Text
GRIT PUMP

AutoCAD SHX Text
VORTEX GRIT

AutoCAD SHX Text
PRIMARY SETTLING TANK NO.2



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 91 April 2021 

Major Process Features –Summary of Proposed Capital Improvements 

Table 13 is hereinbefore provided to summarize capital improvements suggested based on this evaluation and report. 

Table 19 on the next page includes, for Alternative 5, construction costs for improvements needed to upgrade treatment 

processes, general planned improvements to accommodate long term needs, and several asset management driven 

priority improvements.   

 

Table 19  is a summary of individual improvements with construction costs escalated to 2024 (2.5% per year); all 

improvements are categorized as Priority 1 (Phase 1) and there are no Priority 2 improvements. Table 19 includes all 

eligible and ineligible improvement costs under the SRF program including mitigation of environmental impacts. A more 

detailed breakdown of construction costs is included in Appendix D. 

 

Priority 1 improvements are those directly related to immediate treatment performance, NPDES compliance, facility 

preservation, and energy use reduction.   Priority 2 Improvements could be of somewhat lesser urgency than Priority 1. 

All improvements listed Priority 1 and are recommended as needed for Gladstone over the planning period.    

  



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 92 April 2021 

Table 19:  Phase 1 - Construction Costs 

Description Construction Costs 

Administration Building $1,367,000 
Digester Gas Handling System, Gas Handling Equipment $95,000  
Digester Gas Piping and Valves, Replacement & Upgrades $60,000  
Engineering Studies and Evaluations  $82,000  
Facility Coating, Painting, Masonry and Concrete $412,000  
Facility Piping and Valve Improvements  $488,000  
Final Clarifier, 3rd Final Tank $1,333,000  
HGL - Raise Secondary and Chlorine Tank Walls  $364,000  
HVAC Rehabilitation (SAW), General Upgrades $96,000  
MBBR Equipment and Tanks, New Treatment Process $2,329,000  
New Screen and Grit Process, within Existing RBC Area Nema 
7 Rating Electrical Service $1,921,000  

Primary Anaerobic Digester (No. 1)  Mixing and 
Rehabilitation  $801,000  

Primary Clarifier No. 2  $1,942,000  
Primary Digester Heating Boiler and Exchanger 
Replacements  $400,000  

Primary Electrical Service Area Upgrade, NEC Code, EPA 
Requirements $298,000  

Raw Sewage Pump Improvements  $356,000  
Chlorine Contact Tank Rehabilitation (SAW)  $50,000  
Return Sludge Pumping  $497,000  
Roof Rehabilitation (SAW), Replacement $83,000  
SCADA System, Converting Plant to Digital Control $240,000  
Secondary Digester (No. 2)  Rehabilitation and Cover 
Replacement $205,000 

Secondary Treatment Pumps  $146,000 
Site Improvements (Pavement, Fencing, Restoration 
Landscaping) $121,000 

Window and Door Replacement (SAW)  $42,000  
Total Construction Costs $13,728,000 

 
Unit Process Sizes as Related to Service District Needs 

Unit processes have been sized for an average annual flow of 1.0 MGD based on the current NPDES permit. New 
tankages have been sized for an average annual flow of 1.5 MGD for long term future conditions. Unit processes have 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 93 April 2021 

been sized for peak hour flows of 3.5 MGD and peak instantaneous flows of 4.2 MGD which is projected as the current 
25-year, 24-hour flow. 
 
Depending upon ground water levels in the collection system, current average flows range between 0.60 and 0.75 MGD. 
At all but the highest groundwater levels, with corresponding elevated rates of WWTP influent I/I, the WWTP has 
between 0.25 and 0.40 MGD of reserve capacity.   
 
Previously discussed future flow additions could include: 

• Brampton and Masonville Townships along Bay Shor Drive (Estimated 200 EDUs, 0.04 MGD) 
• Gladstone Industrial Park (0.01 MGD) 
• Gladstone North Shore Development. 
• Miscellaneous Growth 

 
It is estimated that the current design capacity of 1.0 MGD is adequate to handle these flow increases. 
 
Treatment Flow Diagram 

A Proposed WWTP Flow Schematic is provided on the following page in Figure 14. 
  



AP
PR

OV
ED

 BY
:

DE
SIG

NE
D B

Y:

CH
EC

KE
D B

Y:

- -

-

PL
OT

TE
D B

Y:
DE

RO
UIN

, JI
LL  3

/3/
20

21
 11

:55
 AM

N:\
20

21
\21

00
88

_G
lad

sto
ne

WW
Std

y\D
raw

ing
s\S

he
ets

\1 
PR

OP
OS

ED
 W

WT
P F

LO
W 

SC
HE

MA
TIC

.dw
g

 - 1
 PR

OP
OS

ED
 W

WT
P F

LO
W 

SC
HE

MA
TIC

C2
AE

.ST
AN

DA
RD

.ST
B

W
E 

RE
CY

CL
E

SHEET

REVISIONS

www.c2ae.com

ar
ch

ite
ct

ur
e 

 · 
 e

ng
in

ee
rin

g

REV DESCRIPTION DATE

PROJ. #:

DATE:

PROJ. #: 210088

PR
EL

IM
IN

AR
Y

DE
LT

A 
CO

UN
TY

, M
IC

HI
GA

N

CI
TY

 O
F 

GL
AD

ST
ON

E,
 M

IC
HI

GA
N

W
W

TP
 S

RF
 P

RO
JE

CT
 P

LA
N

MARCH 2021

1

----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----
----

PR
OP

OS
ED

 W
W

TP
 F

LO
W

SC
HE

MA
TI

C

FI
GU

RE
 14

AutoCAD SHX Text
COARSE BAR SCREEN

AutoCAD SHX Text
16" RAW SEWAGE INFLUENT

AutoCAD SHX Text
RAW SEWAGE PUMPS

AutoCAD SHX Text
FROM PRIMARY DIGESTER

AutoCAD SHX Text
6" SUPERNATANT RETURN

AutoCAD SHX Text
6" 

AutoCAD SHX Text
6" 

AutoCAD SHX Text
6" 

AutoCAD SHX Text
16" PLANT OVERFLOW

AutoCAD SHX Text
16" PLANT OVERFLOW

AutoCAD SHX Text
6" DRAIN

AutoCAD SHX Text
16" OUTFALL

AutoCAD SHX Text
LAKE MICHIGAN

AutoCAD SHX Text
16" OUTFALL

AutoCAD SHX Text
CHLORINE CONTACT CHAMBER

AutoCAD SHX Text
16" SECONDARY CLARIFIER EFFLUENT

AutoCAD SHX Text
CHAMBER NO.1

AutoCAD SHX Text
CHAMBER NO.2

AutoCAD SHX Text
CHAMBER NO.3

AutoCAD SHX Text
SECONDARY CLARIFIERS

AutoCAD SHX Text
TANK NO.2

AutoCAD SHX Text
16" PRIMARY EFFLUENT

AutoCAD SHX Text
EX. TANK NO.1

AutoCAD SHX Text
10" MBBR EFFLUENT

AutoCAD SHX Text
10" MBBR EFFLUENT

AutoCAD SHX Text
12" BYPASS

AutoCAD SHX Text
6" DRAIN

AutoCAD SHX Text
6" DRAIN

AutoCAD SHX Text
MANUAL SCREEN  BYPASS

AutoCAD SHX Text
AUTOMATIC FINE  SCREEN

AutoCAD SHX Text
GRIT SLURRY PUMP

AutoCAD SHX Text
VORTEX GRIT CHAMBER

AutoCAD SHX Text
PRIMARY SETTLING TANKS

AutoCAD SHX Text
4" GRIT SLURRY

AutoCAD SHX Text
GRIT CYCLONE

AutoCAD SHX Text
GRIT CLASSIFIER

AutoCAD SHX Text
SCREEN GRIT DUMPSTER

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
FINE SCREEEN

AutoCAD SHX Text
16" SECONDARY CLARIFIER EFFLUENT

AutoCAD SHX Text
2-16" PI

AutoCAD SHX Text
MBBR TANKS

AutoCAD SHX Text
TANK NO.1

AutoCAD SHX Text
 TANK NO.2

AutoCAD SHX Text
MBBR RISE WELL

AutoCAD SHX Text
MBBR DROP WELL

AutoCAD SHX Text
16" PRIMARY EFFLUENT

AutoCAD SHX Text
EXISTNG SE WETWELL

AutoCAD SHX Text
EX. RBC TANKS

AutoCAD SHX Text
12" BYPASS

AutoCAD SHX Text
M

AutoCAD SHX Text
LOCATED IN EX. RBC TANKS

AutoCAD SHX Text
BYPASS



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 95 April 2021 

Description and Design Criteria for Individual Improvements 

Following is a description and design basis for major proposed improvements all associated with Alternative 5, or the 
recommended alternative. Additional detail can be found in the supporting cost opinions in Appendix D.  Condition and 
Business Risk factors for existing equipment is available in the Gladstone SAW Asset Management Plan.  Below is an item 
by item description. 
 

Administration Building.  
A new Administration Building is proposed to house the Laboratory, Superintendents Office, Training and Break Room, 
Shower and Restrooms, and Storage. 
 
 Floor Area    2400 sf 
 Wall Construction   Concrete Masonry interior, Architectural Exterior Block 
 Roof Construction   Wood Truss with Standing Seem Metal 
 Floors      Slab on Grade with Conventional Footings 
 

Headworks Improvements  
A complete Headworks system shall be retrofitted within the repurposed existing RBC treatment Area.  RBC trains are to 
be demolished, the existing service area shall receive upgrades to meet current design standards such as Nema 7 rated 
HVAC and electrical service.  Headworks improvements will include automatic fine screening with washing/compacting, 
vortex grit removal including grit pumps with classifier.  Existing manual bar rack will remain in service to protect raw 
sewage pumps from large debris.  See Figure 13 for a conceptual layout of the Headworks and  
 
Fine screen will be an inclined rotary basket type with screw type dewatering elevator.  The unit is proposed for installation 
in the existing RBC tankage. 
 
 Screen Type:    Inclined, Rotating, Circular Basket Type Screen 
 Dewatering and Conveying:  Rotary Screw 
 Hydraulic Capacity:   4.2 MGD, 30% Blinded 
 Channel Dimensions:   36” Wide 
 Screen Opening:   6 mm (1/4”) 
 Estimated Head loss:   16” Water Column 
 
Existing constant velocity grit channel is to be abandoned in favor of a new self-contained vortex grit unit within the 
existing RBC tanks.   
  

Grit Removal:    Stainless Steel Shell Located within Existing RBC tanks 
Vortex Upper Diameter:   8’-0” 
Vortex Lower:    3’-0” 
Design Flows:    1.0 MGD Annual Average, 4.2 MGD Peak Hydraulic 
Materials of Construction:  316 Stainless Steel 



SRF Project Plan 
City of Gladstone 

 

C2AE Project # 21-0088 96 April 2021 

Grit Removal Performance:  95% of Grit 100 Mesh or Coarser 
Grit Slurry Pumps:   Two, End Suction Centrifugal, Hardened Internals 
Capacity:    Approx. 200 gpm 
Grit Piping Diameter:   3” and 4” 
 
Grit Cyclone/Classifier:   Tangential 4” Slurry Feed, 4” Slurry Concentrate, Single  

Cyclone, Approx. 200 gpm Capacity 
Grit Concentrators:   12” Inclined Screw Type, Single Unit 
     316 Stainless Steel, Materials of Construction 

 

New Raw Sewage Pumps 
New vertical, dry pit sewage pumps will be installed with variable speed drives.  Due to physical and hydraulic limitations 
within the WWTP, it was most feasible to locate pumps prior to fine screening and grit removal.  It is recommended that 
high quality units be installed. 
  
 Number of Pumps:   3 
 Pump Type:    Vertical, Dry Pit Submersible 
 Impellor Type:    Enclosed, Non Clog 
 Capacity:    1450 gpm 
 Accessories:    Variable Frequency Drives 
 Power:     460 V, 3 Phase 
 

Additional Primary Settling 
An additional aluminum covered Primary Treatment tank shall be installed to the North of the existing.  A conceptual 

layout is available in Figures 12 and 14.  Proposed Primary Tank will be similar in size and function as the existing.  City 

will be able to feed chemicals to the primary tanks to improve performance.  WAS may be pumped to the Primaries for 

co-settling, but would primarily be wasted to the digesters.  Overflows from the Headworks system shall be provided to 